a r‘h’\ N
’—
5z (
b e >
— (27)
/><
\\/
p-4
o
,_
(8]
w
177]
[=)
o™~
=
=}
TELESCOPIC
SECTIONS
RAISED OR
LOWERED
Z
Bl 2
=
ol 2 2
= [e]
| 2 E
O
S =2 @l
2l g 5
= 9
a
b
o
(=]
(vl
[{=]
P4
o
5
w
(7]
(=]
N
=
©
1/\
{25 19
\\/ \,
_WGIMLS!ZEF,L;

No.  DRG No.

15 B/FL/3100/152
16 BIFLI3100/137
17 BI/FLI3100/153
18 BIFL/3100/132
19 B/FL/3100/133
20 BIFLI3100/74
21 B/FL/3100/81
22 BIFL/3100/80
23 B/FL/3100/101
24 CIFLIS41/27
25 BI/FLI3100/19
26 BIFLI3100/104
27 BIFLI3100/104
28 BIFL/3100/102
29 BIFLI3100/158

OPTIONAL ITEMS

ITEM

PART No. DESCRIPTION WT.Kg QTY No. DRG No. PART No. DESCRIPTION WT.Kg QTY
VE140 P - STANDARD POST 98.9 9 1 BIFL/3100/27 VE20 16M20 SECTION Mk.II 128.2 1
VE125 BP- BASE POST (6BPS) 158.5 1 2 BIFLI3100/25 VE18 13M20 SECTION (INNER) Mk.Il 98.1 1
VE141  SP - SOCKET POST 142.0 1 3 B/FL/3100/22 VE15 10M20 SECTION Mk.II 50.4 1
VE122 FB - FIXED BASE 103.8 1 4 B/FL/3100/44 VE8S LUFFING FLAT ASSEMBLY 0.96 1
BG125 FB - BASE GRILLAGE 20.5 1 5 B/FL/3100/23 VE16 FLAPPER BRAKE 1.62 1
VE83  H2 HEADUNIT 16.1 1 6 ——— K1550  WINCH - 2
VE74  H2R HEADUNIT 15.0 1 7 BRAKE ROPE @6 NYLON - 7m - 1
VE73  H3R HEADUNIT 23.0 1 8 M10 x 30 B-N-FW-SP'W (WINCH) — 6
GA248 GUY ROPE ASSEMBLY - 1 9 @67 PULLEYS = 8
ATT ANCHOR(SEE NOTE 4) 11.8 3 10 M12 x 65 ST/IST B + NYLOCKNUT  — 7
FA310 BASEPOST FOUNDATION - 1 11 M12 x 90 ST/ST B + NYLOCKNUT - 1
VE121  @48.3 x 6.3M ANTENNA POLE ~ 1 12 M12 x 65 GALV. B-N-FW-SP'W - 5
VE94 @483 x 2M ANTENNA POLE - 1 13 BIFL/3100/103 GA249  TELESCOPIC ROPE ASSEMBLY  — 1
VES5  GUY RING 1,31 1 14 CIFLI131/625 EL22 EARTH LUG - 1
VE148  GUY BLOCK 3441 3

OPTIONAL ITEMS TO BE ADDED TO TOTAL WEIGHT

- 3No. GUY ROPES

@ 16M20
. 10M20
(

(m)
N

DELETE ITEMS NOT REQUIRED]

OPTIONAL STATIC FIXING METHODS:

P - STANDARD POST
BP - BASEPLATED POST (AS SHOWN)
SP  -SOCKET POST

FB - FIXED BASE (NON TILT OVER)

g ) ( ) (1)

VERSATOWER VE114 ASSEMBLY

SEE NOTE 4

TOTAL ASSEMBLY GALV. WEIGHT =288 Kg

TYPICAL

)<
1 A
(»,‘ | \ E /
RS
| ! i
o G> {
B N’
| \ o 1 '
| \ / |/ {12 ) FIXED
AT \ for | \__/ POINT
/ﬁlﬂ\ Y "I/~ 3rd HORIZONTAL
I e / 7 TYPICAL
! ' / 7M20
I ) } 10M20
Lol 13M20
[ 16M20

EXTENSION PULLEY ARRANGEMENT

12
—FIXED POINT

RAISING/LOWERING PULLEY ARRANGEMENT

(==m

DO NOT SC,
IF N DOUBT

147 COMTICAT 07 DESIGAS. LETALE &) FTYOIOG L8 CONTAN O AT
DPAICING Mt AASTEL (N AN

£ 4 LIPTIR T & L 1T 4 il OO

45 10 THpD MARTIES WTIT 40P i, e

o : Pemus
DEAKR PIOATS PP CPYRIGNT SR TS A LI AAINATIN 1T

NOTES:-
1. ALL DRAWING NOTES ARE FOR GUIDA

ONLY. FOR INSTALLATION INSTRUGTIC
REFER TO THE RELEVANT METHOD
STATEMENT

. UNLESS OTHERWISE SIATED TIGHTE!

BOLTS UNTIL SPRING \WASHER IS FLA'
TIGHTEN AN ADDITIONAL HALF A TURH

. SWORD PIN SUPPUED WITH POST

ASSEMBLY

. GUY BLOCKS TO BE SET EQUIDISTANT

10M RADIUS ASSEMBLY No. FA318
Drg. No. BIFL/3100/183

VERSATOWER 60 IS TO BE PRE-ASSE}
PRIOR TO DISPATCH.

. FOR BASE SETTING TEMPLATE SEE

DRAWING BIFLI3100(17

ENSURE VERSATOWER
ERECTED & MAINTAINEL
ACCORDANCE WITH THi
SUPPLIED ERECTION

/MAINTENANCE MANUAL

a 2602007

FIRST ISSUE

1SSUE| DATE

MODIFICATICN

UMLESS OTHERWISE STATED
WATERAL.
ana ]
N

GALVAMIEDTO 9T EN 50 1amt
DRVENSIONS - WLLUETRF S e

TOLERBACES -
ABPER 40 08 WAL

FL E

VATEAVELL DANE
APATERELLS SUIMES
awcesTeR

FRANCIS & LEWIS | rx s civenzrisn

INTERNATIONAL £ TO
st s o

e e et o

oate: 26/02/07

SCALE:NT.S

FAL REF.

crv. AM

c: SC

areD: T

CUSTOMER

OROER No.

Tme  VERSATOWER 60 Mk.ll inc
16M BASE SECTION
13M & 10M, SECTIONS
BASE OPTION & ANCILLARI!

ORG No.

B/FL/3100/123




	Slide 1

